FOrReVvER | REDWOOD

From the Forest, For the Forest since 1995
866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR THE
ST. ANTHONY'S

FACE TO FACE GLIDERS
EXTRA WIDE

L7

< SRSESE ENEl BESEES NEERE




“uas slred ay) UO paxJewW SJaquinu 8yl 01 Ydrew 1ou op asay] "AJuo aouaJajal 10} aJe 3]qe] sexogd JO JUsIU0D) 8y Ul SIsquinu 1ied :810N

100]4

S30RIg 93U [BUIBIXT

sdens

]

awel J0oy

Saoelg 39U [eulalu|

(sapis 1oys)
spoddng He sseg

(apts BuoT)
1oddng Be sseg

1oddng Ba do

sba

‘ON

Buimeaq

uondiiosag

‘1O

S3X04d 40 LNJLNOD

Pl 1

ST. ANTHONY’S FACE TO FACE GLIDERS — EXTRA WIDE

www.ForeverRedwood.com



“uas slred ay) UO paJeW SJaquinu ayl 01 Yorew Jou op asay ] "AJuo aouaiajal 1o} ale 3[GeL saxog Jo JUaluoy) 8yl Ul S1aquinu 1ied :81oN

8T Suy ¥
LT IS T
@H l o |
o1 ‘ SI3N0D [4
- B e SWwIY youag 14
€T g s)sanjoeg youag Z
4} N suoddns youag 1oys ¥
11 (N suoddng youag Buo ¥
"'ON Buimeag uondiiosag ‘A0

S3X04d 40 LNJLNOD

P| 2

ST. ANTHONY’S FACE TO FACE GLIDERS — EXTRA WIDE

www.ForeverRedwood.com



*9Z1S U0 bulpuadap AJeA |[Im arempaey oA Jo suoisuawiq 810N

JporTITTITT-

‘(sjaued Jood ay) 01 1e[S ay) yoene 0])
SMaIOS Y29Q O, % ¢

\..:::_:::_::::_:::_::::_:

*(awrely 1004 8Y) 0 SWLIR
8 yoexe o] / sdens ay) 01 100]} 8y} YoeNE 0])
slog .19 X ..8/€

\. AR RRR R AR AR AR AR AR RS

"(awreuy Joou a1 01 Swiie 3yl
yoeye 0] / 'SI9A09 3y} 0] S|aued 004 8y} yoene o)
siog .z ¥ X .91/

\. T P PP PP

‘(1ay1ab01 suoddns Baj aseq ayr yoene o)
syog ,.v X ,.91/S

\ L P P

*(sWiely J0OJ 31 01 SIBA0D
ay1 yoene o] / 'sbaj ayr 01 Loddns Ba| ayy yoene
01 / 'sBa| sy 01 Sa0RIQ 93UY [BUIAIXS Byl Yyoene 0 )
s)0g ,.% 9 X ..9T/S

\ R R R R A R R AR A R SRR A A AR AR AR A AR AR RA AR R AR AR RRAR:

"(awrely
1001 3y} 0] sdens ayl pue sbaj ayy yoene o)
siog ,.0T X ..8/¢

,\.::_::::_:::_:::_::::_:::_

‘(Loddns Bs] ayy 01
pue sBa] ay) 01 Sadelq Uy [eUIBIUI AU YN O )
siod ... X ..8/€

\. RS RRA AR RRRRRRRRRRRRE!

‘(sayouaq ay1 01 pue
sdes ay3 01 swire yauaq ayl yoeye o] / 'suoddns
youag Buoj ayy 01 sisanqoeq ayl yoene o] / ‘sdens
31 01 pue sayouaq sy} 01 spoddns youaq 1oys
ay1 yoene o] / sdeuis ay) 01 sayoduaq ay) yoene
0] / "sayauaq ayy 03 suoddns youaq Buoj ayy yoene
0] / "dWely JOoJ 8y} 1 SadeIQ 93U [BUIBIX3 By}
yoene o] / 'suoddns B ayy o3 shaj ays yoene o)
s}og .. € X ..9T/S

‘ON

Buimeaq

uondiiosag

1S1TT13dVMNMAYVH

P|3

ST. ANTHONY’S FACE TO FACE GLIDERS — EXTRA WIDE

www.ForeverRedwood.com



No
1
2
3
4
5
6
7
8
9

10

11

12

13

14

15

16

17

DESCRIPTION
Legs
Top Leg Support
Base Leg Support (Long Side)
Internal Knee Braces
Roof Frame
Straps
External Knee Braces
Floor
Bench Seats
Bench Supports
Bench Backrests
Bench Arms
Covers
Roof Panels
Slat
Arms
numbers marked on the parts sent.

Base Leg Support (Short Side)
Note: Part numbers in the Drawing are for

reference only. These do not match to the

P| 4

ST. ANTHONY’'S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 1: Attach the legs (1) to the top leg support (2) with 5/16 x 3 %" bolts (A). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

5/16" X 3 %" Bolts

Step 2: Use 3/8”" x 7°" bolts (B) to attach the internal knee braces (5) to the legs and to the top leg support. Each part has a series
of numbers that indicate where to attach the part with the corresponding number.

y

3/8° X 7”" Bolts

P| 5

ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com




Step 3: Use 3/8” x 10" bolts (C) to attach the frame legs to the roof frame (6). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

3/8” x 10" Bolts

Step 4: Use 3/8"" x 10" bolts (C) to attach the straps (7) to the roof frame and to the frame legs. Each part has a series of numbers
that indicate where to attach the part with the corresponding number.

3/8”" x 10" Bolts

P| 6
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 5: Attach the external knee braces (8) to the roof frame with 5/16" x 3 %" bolts (A). After that, attach to the frame legs
with 5/16”" x 5 %"" bolts (D). Each part has a series of numbers that indicate where to attach the part with the corresponding
number.

5/16”" X 3 %" Bolts

5/16"" X 5 %" Bolts

Step 6: Assemble the base leg support (3,4) with 5/16™" x 4™ bolts (E), as shown Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

5/16” X 4" Bolts

P|7
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 7: Use 5/16”" x 5% holts (D) to attach the base leg support to the frame legs. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

5/16" X 5% Bolts

Step 8: Attach the floor (9) to the straps with 3/8”" x 6 %" bolts (G). Each part has a series of numbers that indicate where to
attach the part with the corresponding number.

3/8” X 6 %" Bolts

P| 8

ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 9: Use 5/16”" x 3 %" bolts (A) to attach the long bench supports (11) to the bench (10). Each part has a series of numbers
that indicate where to attach the part with the corresponding number.

5/16"" X 3 %" Bolts

Step 10: Use 5/16"" x 3 %" bolts (A) to attach the bench (10) to the straps. Each part has a series of numbers that indicate where
to attach the part with the corresponding number.

5/16" X 3 %" Bolts

P| 9
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 11: Attach the short bench supports (12) to the bench and to the straps with 5/16™ x 3 %" bolts (A). Each part has a series
of numbers that indicate where to attach the part with the corresponding number.

5/16" X 3 %" Bolts

Step 12: Attach the backrests (13) to the long bench supports 5/16"" x 3 %" bolts (A). Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

5/16"" X 3% Bolts

P| 10
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 13: Use 5/16"" x 3 %" bolts (A) to attach the bench arms (14) to the straps and to the bench. Each part has a series of

numbers that indicate where to attach the part with the corresponding number.

L

_F
| ST— »-‘\\\\\i’—;’;—
\
X
- \
L i

j

|
_._--\
e
—_
=
—
____——-""
em———
—
_____———,
—
—

\'I/A.E

\

W L

5/16” X 3 %" Bolts

Step 14: Use 5/16"" x 5 %" bolts (D) to attach the covers (15) to the roof frame. Each part has a series of numbers that indicate

where to attach the part with the corresponding number.

ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com

I
5/16"" X 5 %" Bolts

P| 11



Step 15: Attach the roof panels (16) to the covers with 5/16™ x 4 %" bolts (F). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

5/16"" X 4 ¥%"" Bolts

Pl 12
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



Step 16: Attach the slat (17) to the roof panels with 2 %" deck screws (H). Each part has a series of numbers that indicate where
to attach the part with the corresponding number.

/

2 %" Deck Screws

\\\\§§

Step 17: Finally, use 3/8"" x 6 %" bolts (G) and 5/16"" x 4 %" bolts (F) to attach the arms (18) to the roof frame. Each part has
a series of numbers that indicate where to attach the part with the corresponding number.

3/8” X 6% Bolts

5/16" X 4 %" Bolts

P| 13
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



BRNEEEES

ﬁ

This completes the Glider assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question, don't
hesitate to call us (866 332 2403) or email us. We are here to support you.

Pl 14
ST. ANTHONY’S FACE TO FACE GLIDERS - EXTRA WIDE
www.ForeverRedwood.com



